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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1. LTE_Band?2

1.1. LTE Band Edge(NTNV)(Subtest:1, Channel:18607, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center
Span RBW Frequency Power : Sweep
Frequency Detector Verdict .
(MHz) (MHz) (MHz) (dBm) Point
(MHz)
1850 20 0.015 | RMS 1849.989 -21.49 | Pass 2666

i Keysight Spectrum Analyzer - Swept SA

INT REF] [ A\ALIGN OFF
#Avg Type: RMS

Avg|Hold: 1/1

[04:00:18 T4 £A 23,201

Center Freq 1.850000000 GHz

PNO: Fast ~—»—
PASS IFGain:Low

Trig: Free Run
Atten: 30 dB

Mkr1 1.849 989 GHz
-21.492 dBm

Ref Offset 15.86 dB

10gBrdw Ref 30.00 dBm

EE==EE==EE

B Y (" |
AL

-WMr i I.---

Center 1.85000 GHz
#Res BW 15 kHz

II| | RO N L b k]

Span 20.00 MHz
#Sweep 1.000 s (2666 pts)

STATUS

VBW 47 kHz*

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.2. LTE Band Edge(NTNV)(Subtest:2, Channel:18607, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.989 -44.16 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.849 989 GHz
Ref Offset 15.86 dB
E%gBFdiv Rfef 3(?.?)0 dBm -44.164 dBm

Nl N A I

e g
- VLA LulmM.mJ |i|h ufuida bl 1]

-W-WTW bl “ru--"

Center 1.85000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

I|I|u-1'||]' o Sl A AR

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.3. LTE Band Edge(NTNV)(Subtest:3, Channel:18607, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.366 -33.56 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

PNO: Fast ~—»—

IFGain:Low

Ref Offset 15.86 dB

10gBrdw Ref 30.00 dBm

—
1 I‘II----

R Tl A

%M

Center 1.85000 GHz
#Res BW 15 kHz

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:00:28 FF

Trig: Free Run
Atten: 30 dB

Mkr1 1.849 366 GHz
-33.556 dBm

Ly, “L‘-MIJIMHJIII-.
T e

Span 20.00 MHz

VBW 47 kHz*

#Sweep 1.000 s (2666 pts)

STATUS

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.4. LTE Band Edge(NTNV)(Subtest:4, Channel:18607, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.981 -25.16 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00: FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 981 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 95 163 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset

_ uMm muud ST il
w kg W i “---WW \ Wmm i

Center 1.85000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

Page 50f 170
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.5. LTE Band Edge(NTNV)(Subtest:5, Channel:18607, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.996 -28.76 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:39 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 996 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 53 750 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset

--“' I M-m |||!l"- —
00 wlikd b d Yt bl o1
W““”T "I‘ W”I .l”mmmwl ki M--‘m] bl ‘”m il

Center 1.85000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.6. LTE Band Edge(NTNV)(Subtest:6, Channel:18607, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.861 -33.95 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:45 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 861 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm "33 849 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset

Pllﬂrr-'ﬂh'[lm llln"""ll'“"f 1Ty FIW--.‘J‘MI ”1111’11[1 [P e I’T" b

Center 1.85000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.7. LTE Band Edge(NTNV)(Subtest:7, Channel:18607, Bandwidth:1.4,
Modulation:QPSK, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.989 -29.49 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:50 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 989 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 59,496 B,

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.8. LTE Band Edge(NTNV)(Subtest:8, Channel:18607, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.996 -23.1 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:56 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 996 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 53 098 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset

T, m\ i, Whhh. .
WWW“--“WW ki

Center 1.85000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.9. LTE Band Edge(NTNV)(Subtest:9, Channel:18607, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.996 -45.26 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:01:01 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 996 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm "45.960 dBrs

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset

NI'I'"!F""W o |'” e o bk ia ﬂli...: i kit o

Center 1. 85000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.10. LTE Band Edge(NTNV)(Subtest:10, Channel:18607, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.343 -34 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:01:07 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 343 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm "33 999 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

----.l|| |w“--- Freq Offset

-.MM ‘-Wmm-_ —
. Yudlhak Ly

”ww 'lm“ lﬂm P '.--w”w' i

Center 1.85000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.11. LTE Band Edge(NTNV)(Subtest:11, Channel:18607, Bandwidth:1.4,

Modulation:Q16, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.981 -24.26 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:01:12 FF +

PNO: Fast —»— T1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 1.849 981 GHz

Ref Offset 15.86 dB -24.264 dBm

10gBrdw Ref 30.00 dBm

e i--------
) -----IWT.----
b -----II.----

_ ---—
----III----

Center 1. 85000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.12. LTE Band Edge(NTNV)(Subtest:12, Channel:18607, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.981 -32.49 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 981 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm '3 495 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset

---NM M'-h m-ll

Center 1.85000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.13. LTE Band Edge(NTNV)(Subtest:13, Channel:18607, Bandwidth:1.4,

Modulation:Q16, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.914 -34.18 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:01:23 FF

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.849 914 GHz
Ref Offset 15.86 dB
1ogsrdw Rfef 3530 dBm -34.184 dBm

il N A O O
-----lﬂl----

) s s s 1 1 O O
I Y

e 'W'”- I"m.|I1 f’rMﬂW‘"”r]m“--

Center 1.85000 GHz

#Res BW 15 kHz

Span 20.00 MHz
VBW 47 kHz* #Sweep 1.000 s (2666 pts)

STATUS

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.14. LTE Band Edge(NTNV)(Subtest:14, Channel:18607, Bandwidth:1.4,
Modulation:Q16, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.015 | RMS 1849.996 -27.8 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:01:20 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 996 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 57 801 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.15. LTE Band Edge(NTNV)(Subtest:15, Channel:19193, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.747 -33.61 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:01:37 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 747 GHz Auto Tune
-33.610 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

- ---"wu.---- Freq Offset
E0.0 byr ' ! ,JIMILLII.MH .|..u.|l.laﬂl | T i
._ W " Ww”w " ln“.--ww i W"r"|rl""f'|'"rr"'rv Iw 'I"'IW| T" I

Center 1.91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

Page 16 of 170




W) WALTEK
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.16. LTE Band Edge(NTNV)(Subtest:16, Channel:19193, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.169 -42.54 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:01:42 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 169 GHz Auto Tune
-42.539 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset

'ﬂ'""l']rrl'! | Ty l‘"'l'" (LR I||'||Il||I l.“.M-.lIlj‘ || |J|j|J |l | e I O o L 1T|'rmr||||'||‘ JATR P

Center 1. 91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.17. LTE Band Edge(NTNV)(Subtest:17, Channel:19193, Bandwidth:1.4,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.019 -16.29 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:01:48 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 019 GHz Auto Tune
-16.294 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.18. LTE Band Edge(NTNV)(Subtest:18, Channel:19193, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.229 -32.33 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF]

[ A\ALIGN OFF

[04:01:53 FF +

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Ref Offset 15.99 dB
e U0 dBm

i '
race 1

B R " N T O R

T 'WII"Ir“l'l ""l"“' "erm --

Center 1.91000 GHz
#Res BW 15 kHz

MSG

VBW 47 kHz*

#Avg Type: RMS
Avg|Hold: 1/1

Mkr1 1.910 229 GHz
-32.330 dBm

STATUS

-w\vr “w-rlwl\ L GO el L |-p|-'|]'||!||

Span 20.00 MHz
#Sweep 1.000 s (2666 pts)

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.19. LTE Band Edge(NTNV)(Subtest:19, Channel:19193, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.011 -25.38 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:01:50 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 011 GHz Auto Tune
-25.378 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq

----’l -- CF Step
----W.l_----
B0.0 ’ . TR |‘L hﬁ.ullld.l. | T )

R R ﬂlqu---m (PO DRI AR TP o

Center 1.91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.20. LTE Band Edge(NTNV)(Subtest:20, Channel:19193, Bandwidth:1.4,
Modulation:QPSK, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.011 -22.76 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:02:4 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 011 GHz Auto Tune
-22.756 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
-m 4 --- CF Step
R - -
[}
-.-I'---- s
--M M-‘MM--n
I, l.ul“ L]

Center 1. 91000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.21. LTE Band Edge(NTNV)(Subtest:21, Channel:19193, Bandwidth:1.4,
Modulation:QPSK, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.019 -29.56 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:02:00 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 019 GHz Auto Tune
-29.561 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1. 91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.22. LTE Band Edge(NTNV)(Subtest:22, Channel:19193, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.634 -34.97 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:02:15 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 634 GHz Auto Tune
-34.966 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

- ---lMIﬂl I.---- Freq Offset
a4 |. mn uilﬂilu
II||"|'I" Ll | L F'I'l"“"r‘ P 'I“..Ill\ll"ll Tt WU ST il o r”|-m TRIETAR: pR

Center 1. 91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.23. LTE Band Edge(NTNV)(Subtest:23, Channel:19193, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.011 -40.93 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:02:20 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 011 GHz Auto Tune
-40.931 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1. 91000 GHz Span 20 00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.24. LTE Band Edge(NTNV)(Subtest:24, Channel:19193, Bandwidth:1.4,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.026 -21.39 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:02:26 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 026 GHz Auto Tune
-21.389 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step

2300 ----' | ----
e - 2.000000 MHz
. ----Ill'“km---- Freq Offset
I.iJl\“hluu;M AT |, . . |
|n1||1 A [T ”wTrﬂ’-—“mM ika |I“--”| At i

Center 1. 91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS

Page 25 0f 170




W) WALTEK

TESHNG {GRRTIFIGAYION : BIEPECTION WTD22D09182203W004_FCC Test Report 4G Band 2

1.25. LTE Band Edge(NTNV)(Subtest:25, Channel:19193, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.101 -34.64 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:02:31 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 101 GHz Auto Tune
-34.643 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

. ---'J-M'---- Freq Offset
} --N'“ ﬂ-lm Mgk 'I"M--- -

E00 i} ) g Ubian il
._ MWHWWHWFW- " rWWW.--W i Ur'w Al wmw i

Center 1.91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.26. LTE Band Edge(NTNV)(Subtest:26, Channel:19193, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.004 -26.59 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INTREF| [ AALIGN OFF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 004 GHz Auto Tune
-26.592 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset

--ml I ﬂ-m I l'--- -
bl W e T
W'”m’““'”l M“--W" A mw

Center 1.91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.27. LTE Band Edge(NTNV)(Subtest:27, Channel:19193, Bandwidth:1.4,
Modulation:Q16, RB Number: 3, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.011 -22.41 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:02:43 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 011 GHz Auto Tune
-22.414 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset

--.l" M-" | Ilm-- —
. Ll 1) ML ol
kL IWI‘TT‘IFWMT‘“ ---m ™ HI'MHI'IM'“'T ""I"”" mimn

Center 1.91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.28. LTE Band Edge(NTNV)(Subtest:28, Channel:19193, Bandwidth:1.4,
Modulation:Q16, RB Number: 6, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.015 | RMS 1910.071 -29.24 | Pass 2666
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:02:48 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 071 GHz Auto Tune
-29.239 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset

JE0.0 Lk " ' | I.H.Im Mhﬁln g L ;
me A M " WW v ---"wII ¢ mﬂhwh‘ 'ii"'l'f"‘!mnrflmﬂ1n"r

Center 1.91000 GHz Span 20.00 MHz
#Res BW 15 kHz VBW 47 kHz* #Sweep 1.000 s (2666 pts)

MSG STATUS
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1.29. LTE Band Edge(NTNV)(Subtest:29, Channel:18615, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1849.985 -19.89 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:02:58 T =
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 985 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm ©19.895 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

s s e 0 A
e ==
BRI RN
T My
e U i e—
1 T

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.30. LTE Band Edge(NTNV)(Subtest:30, Channel:18615, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1849.88 -49.09 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:03:03 FF +

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.849 880 GHz
-49.088 dBm

Ref Offset 15.86 dB

10 dBidiv. ~ Ref 30.00 dBm
Log

il N A I

-E0.0

Center 1.85000 GHz
#Res BW 30 kHz

MSG

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.31. LTE Band Edge(NTNV)(Subtest:31, Channel:18615, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1847.703 -32.09 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:03:00 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.847 703 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 39 038 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

, rpl wm
N Freq Offset
B M N
500 T J.JM“

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.32. LTE Band Edge(NTNV)(Subtest:32, Channel:18615, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1850 -27.51 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:03:14 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 000 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 57511 dBrs

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.33. LTE Band Edge(NTNV)(Subtest:33, Channel:18615, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1849.655 -32.28 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:03:20 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

R ] AutoTune
Ref Offset 15.86 dB
EggBldiv R::!f 3;.%0 dBm -32 284 dBm

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.34. LTE Band Edge(NTNV)(Subtest:34, Channel:18615, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1850 -32.62 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:03:25 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 000 GHz|[EEGCCAE
Ref Offset 15.86 dB
EggBldiv R::!f 3;.%0 dBm -32 617 dBm

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

---.‘--M”l-- Freqorse
bR ll.l.lu

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.35. LTE Band Edge(NTNV)(Subtest:35, Channel:18615, Bandwidth:3,
Modulation:QPSK, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1850 -30.75 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:03:30 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 000 GHz Auto Tune
Ref Offset 15.86 dB
Ref 30.00 dBm 30,753 B

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.36. LTE Band Edge(NTNV)(Subtest:36, Channel:18615, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1849.985 -21.2 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:03:36 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 985 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm "91.199 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset

M“m -”m -
E0.0 Py N e ikl MMA..M

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.37. LTE Band Edge(NTNV)(Subtest:37, Channel:18615, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1849.955 -48.59 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:03:41 FF

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.849 955 GHz
-48.589 dBm

Ref Offset 15.86 dB

10 dBidiv. ~ Ref 30.00 dBm
Log

il N A I

1l

| A
]

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz #Sweep 1.000 s (1333 pts)

MSG STATUS

-E0.0

VBW 91 kHz*

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.38. LTE Band Edge(NTNV)(Subtest:38, Channel:18615, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1847.703 -31.7 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:0347 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.847 703 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 31,697 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

----W“WII]JM.-

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.39. LTE Band Edge(NTNV)(Subtest:39, Channel:18615, Bandwidth:3,

Modulation:Q16, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1850 -27.52 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:03:53 FF +

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.850 000 GHz
-27.521 dBm

Ref Offset 15.86 dB

10gBrdw Ref 30.00 dBm

I s s 1 N O
| A Y A P
) N R . W
N

-60.0 MMLMM---EMWIMLL'

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.40. LTE Band Edge(NTNV)(Subtest:40, Channel:18615, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1849.985 -32.69 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:03:58 FF =
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 985 GHz Auto Tune
Ref Offset 15.86 dB
Ref 30.00 dBm '3 698 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.41. LTE Band Edge(NTNV)(Subtest:41, Channel:18615, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1850 -35.1 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:04:4 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

ERE IR AutoTune
Ref Offset 15.86 dB
EggBldiv R::!f 3;.%0 dBm -35.095 dBm

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset

0.0 -- 4 r
_E0. 0 TP, e L ulla.u.lhil.l

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.42. LTE Band Edge(NTNV)(Subtest:42, Channel:18615, Bandwidth:3,
Modulation:Q16, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.03 | RMS 1850 -30.17 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:04:00 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 000 GHz|[EEEGCCREE
Ref Offset 15.86 dB
EggBldiv R::!f 3;.%0 dBm -30.171 dBm

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.43. LTE Band Edge(NTNV)(Subtest:43, Channel:19185, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1912.237 -30.77 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:04:17 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.912 237 GHz Auto Tune
-30.773 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

I 1 1 s s s
---.Ill-- 1 --- CF Step
---mum- D
|i
\l "’lll
Freq Offset

-F_
----------

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.44. LTE Band Edge(NTNV)(Subtest:44, Channel:19185, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.045 -48.64 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:04:22 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 045 GHz Auto Tune
-48.644 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset

R
. o e e PR

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.45. LTE Band Edge(NTNV)(Subtest:45, Channel:19185, Bandwidth:3,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.015 -16.78 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:04:28 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 015 GHz Auto Tune
-16.778 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step

T
EEERT Y A TR, -

EEEITYLL V.
e S TR
1 Y O

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.46. LTE Band Edge(NTNV)(Subtest:46, Channel:19185, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.015 -31.25 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:04:33 FF £
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 015 GHz Auto Tune
-31.246 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.47. LTE Band Edge(NTNV)(Subtest:47, Channel:19185, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.435 -31.91 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:04:30 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 435 GHz Auto Tune
-31.914 dBm

Center Freq
1.910000000 GHz

StartFreq
0.00 1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

_H” Freq Offset

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.48. LTE Band Edge(NTNV)(Subtest:48, Channel:19185, Bandwidth:3,
Modulation:QPSK, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910 -28.17 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:04:44 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 000 GHz Auto Tune
-28.174 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset

: uuﬂ

YLK AL T R

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.49. LTE Band Edge(NTNV)(Subtest:49, Channel:19185, Bandwidth:3,
Modulation:QPSK, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.03 -32.52 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:04:40 FF

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.910 030 GHz
-32.520 dBm

a0
N

NN EEEE I
--Mu.l m'---

Center 1.91000 GHz
#Res BW 30 kHz

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz
Man

Freq Offset
0 Hz
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1.50. LTE Band Edge(NTNV)(Subtest:50, Channel:19185, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1912.252 -30.82 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:04:55 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.912 252 GHz Auto Tune
-30.816 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

f... JI\IW“II--
s ST it R
---------‘

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.51. LTE Band Edge(NTNV)(Subtest:51, Channel:19185, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.135 -48.74 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:05:00 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 135 GHz Auto Tune
-48.735 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

_H” Freq Offset

500 A |EJMMM w“-l“ﬂtli.h ety AN R A A

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.52. LTE Band Edge(NTNV)(Subtest:52, Channel:19185, Bandwidth:3,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.015 -17.21 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:05:07 FF +

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.910 015 GHz
fofetSQB -17.206 dBm

i '
race 1

.I.J‘h.ul.luul iuI. ERIT e e Y

.

Center 1.91000 GHz
#Res BW 30 kHz

MSG

Span 20.00 MHz
#Sweep 1.000 s (1333 pts)

STATUS

VBW 91 kHz*

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.53. LTE Band Edge(NTNV)(Subtest:53, Channel:19185, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.015 -34.9 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:05:12 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 015 GHz|[EEEEEAEI
Ret 30,0 dBim- -34.902 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

0.0

M
I N N I I e

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.54. LTE Band Edge(NTNV)(Subtest:54, Channel:19185, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.06 -31.54 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:05:18 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 060 GHz Auto Tune
-31.536 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset

-h. g -
E0.0 ul.L.-m.. M e Pl

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.55. LTE Band Edge(NTNV)(Subtest:55, Channel:19185, Bandwidth:3,
Modulation:Q16, RB Number: 8, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.18 -28.48 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:05:23 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 180 GHz Auto Tune
-28.482 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.56. LTE Band Edge(NTNV)(Subtest:56, Channel:19185, Bandwidth:3,
Modulation:Q16, RB Number: 15, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.03 | RMS 1910.015 -30.16 | Pass 1333
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:05:20 FF =
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 015 GHz |
Ret 30,0 dBim- -30.159 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 30 kHz VBW 91 kHz* #Sweep 1.000 s (1333 pts)

MSG STATUS
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1.57. LTE Band Edge(NTNV)(Subtest:57, Channel:18625, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.987 -22.80 | PASS 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [02:35:46 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 987 GHz Auto Tune
Ref Offset 15.79 dB
10 g8y Ref 30.00 dBm 95798 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

--'HIIIIIIII-“
----...Jlu.d.ﬂ!l.-lll
oo Mmoo el
1 [ [ ] ]

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.58. LTE Band Edge(NTNV)(Subtest:58, Channel:18625, Bandwidth:5,

Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.962 -47.54 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:05:44 FF

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.849 962 GHz
Ref Offset 15.86 dB
RZf 30.00 dBm -47.543 dBm

10 dBidiv
Log

0.0 “" m‘---

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.59. LTE Band Edge(NTNV)(Subtest:59, Channel:18625, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1846.003 -29.67 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:05:40 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.846 003 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 59674 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.60. LTE Band Edge(NTNV)(Subtest:60, Channel:18625, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.987 -21.38 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:05:55 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 987 GHz|[EEECIRAE
Ref Offset 15.86 dB
EggBldiv R::!f 3;.%0 dBm -21.379 dBm

i

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

A

BNEFSannil

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.61. LTE Band Edge(NTNV)(Subtest:61, Channel:18625, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.962 -32.39 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:06:00 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 962 GHz Auto Tune
Ref Offset 15.86 dB
Ref 30.00 dBm 39 391 dBr

Center Freq
1.850000000 GHz

StartFreq
0.00 1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.62. LTE Band Edge(NTNV)(Subtest:62, Channel:18625, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.987 -36.77 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:06:06 FF =

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.849 987 GHz
-36.772 dBm

Ref Offset 15.86 dB

10gBrdw Ref 30.00 dBm

e

Center 1.85000 GHz

Span 20.00 MHz
#Res BW 51 kHz

#Sweep 1.000 s (784 pts)

STATUS

VBW 150 kHz*

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.63. LTE Band Edge(NTNV)(Subtest:63, Channel:18625, Bandwidth:5,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.962 -26.07 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:06:11 FF

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.849 962 GHz
-26.071 dBm

Ref Offset 15.86 dB

10 dBidiv. ~ Ref 30.00 dBm
Log

Nl N A I
-----F'umi‘--

Center 1.85000 GHz
#Res BW 51 kHz

MSG

Span 20.00 MHz
#Sweep 1.000 s (784 pts)

STATUS

VBW 150 kHz*

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.64. LTE Band Edge(NTNV)(Subtest:64, Channel:18625, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.987 -25.94 | PASS 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [02:36:4 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 987 GHz Auto Tune
Ref Offset 15.79 dB
10 g8y Ref 30.00 dBm 95 840 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.65. LTE Band Edge(NTNV)(Subtest:65, Channel:18625, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.859 -47.72 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:06:23 FF

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.849 859 GHz
-47.722 dBm

Ref Offset 15.86 dB

10gBrdw Ref 30.00 dBm

---III---
SN
--.ll---
-=--.l-1---
feaesanss i I

Center 1.85000 GHz

Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz*

#Sweep 1.000 s (784 pts)

STATUS

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.66. LTE Band Edge(NTNV)(Subtest:66, Channel:18625, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1846.028 -29.87 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:06:28 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.846 028 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm 29871 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.67. LTE Band Edge(NTNV)(Subtest:67, Channel:18625, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.987 -23.66 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:06:4 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB
Ref Offset 16.66 B Mkr1 1.849 987 GHz LT
E%gBFdiv Ref 30.00 dBm -23.656 dBm

Trace 1P
CenterFreq

1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG

STATUS
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1.68. LTE Band Edge(NTNV)(Subtest:68, Channel:18625, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.987 -33.44 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:06:39 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 987 GHz Auto Tune
Ref Offset 15.86 dB
Ref 30.00 dBm "33 436 B

Center Freq
1.850000000 GHz

StartFreq
0.00 1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.69. LTE Band Edge(NTNV)(Subtest:69, Channel:18625, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.936 -37.32 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:06:45 FF =
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 936 GHz Auto Tune
Ref Offset 15.86 dB
10 g8y Ref 30.00 dBm '37.316 dBr

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

¥
, ---Fﬂ.----‘ m——
MM“

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.70. LTE Band Edge(NTNV)(Subtest:70, Channel:18625, Bandwidth:5,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 20 0.051 | RMS 1849.987 -25.63 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:06:50 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 987 GHz Auto Tune
Ref Offset 15.86 dB
10 gBrdw RZf 30.00 dBm 95 699 dBr,

Center Freq
1.850000000 GHz

StartFreq
1.840000000 GHz

StopFreq
1.860000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.71. LTE Band Edge(NTNV)(Subtest:71, Channel:19175, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1913.997 -30.64 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:06:58 T =
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.913 997 GHz Auto Tune
-30.635 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.72. LTE Band Edge(NTNV)(Subtest:72, Channel:19175, Bandwidth:5,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.038 -45.81 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:07:03 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 038 GHz Auto Tune
-45.813 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.73. LTE Band Edge(NTNV)(Subtest:73, Channel:19175, Bandwidth:5,

Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.013 -24.71 | PASS 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[02:37:16 FF =

PNO: Fast —»— T1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 1.910 013 GHz
-24.711 dBm

i---\-----

E—-—-
-- R
--Illllll’ll-----
L s e
| e I T D e S

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.74. LTE Band Edge(NTNV)(Subtest:74, Channel:19175, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.013 -37.14 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:07:14 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 013 GHz Auto Tune
-37.137 dBm

Center Freq
1.910000000 GHz

il

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz
Man

N
e
e
e
e
,mm
--

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS

Freq Offset
0 Hz
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1.75. LTE Band Edge(NTNV)(Subtest:75, Channel:19175, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.728 -32.7 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:07:19 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 728 GHz Auto Tune
-32.704 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.76. LTE Band Edge(NTNV)(Subtest:76, Channel:19175, Bandwidth:5,
Modulation:QPSK, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.013 -23.75 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:07:25 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 013 GHz|[EEEEEEAEI
Ret 30,0 dBim- -23.748 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.77. LTE Band Edge(NTNV)(Subtest:77, Channel:19175, Bandwidth:5,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.013 -24.59 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:07:31 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 013 GHz Auto Tune
-24.589 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.78. LTE Band Edge(NTNV)(Subtest:78, Channel:19175, Bandwidth:5,

Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1913.946 -30.97 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:07:37 FF

PNO: Fast —»— T1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 1.913 946 GHz
-30.969 dBm

i---\-----
o --'n- - 1 [ ]

N
Y I A
| st A I O D sl

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz
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1.79. LTE Band Edge(NTNV)(Subtest:79, Channel:19175, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.064 -45.91 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:07:42 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 064 GHz Auto Tune
-45.911 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.80. LTE Band Edge(NTNV)(Subtest:80, Channel:19175, Bandwidth:5,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.038 -14.86 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:07:48 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 038 GHz Auto Tune
-14.859 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz

) Freq Offset

RV ALY
S O N B M SV SSNESSS,
A N N N A A

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.81. LTE Band Edge(NTNV)(Subtest:81, Channel:19175, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.089 -37.9 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:07:53 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 089 GHz|[EEEEEAEI
Ret 30,0 dBim- -37.902 dBm

Center Freq
1.910000000 GHz

StartFreq
0.00 1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.82. LTE Band Edge(NTNV)(Subtest:82, Channel:19175, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.089 -32.87 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:07:58 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 089 GHz Auto Tune
-32.875 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.83. LTE Band Edge(NTNV)(Subtest:83, Channel:19175, Bandwidth:5,
Modulation:Q16, RB Number: 12, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.013 -23.95 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:08:4 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 013 GHz Auto Tune
-23.952 dBm

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz
Auto Man

Freq Offset
0 Hz

T
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Center 1.91000 GHz Span 20.00 MHz
#Res BW 51 kHz VBW 150 kHz* #Sweep 1.000 s (784 pts)

MSG STATUS
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1.84. LTE Band Edge(NTNV)(Subtest:84, Channel:19175, Bandwidth:5,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 20 0.051 | RMS 1910.038 -25.95 | Pass 784
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

Trace 1P

Iy
s K

.
.
.
.
.
.
-~
.
.
.

Center 1.91000 GHz
#Res BW 51 kHz

MSG

PNO: Fast ~—»—
IFGain:Low

[ INT REF]

[ A\ALIGN OFF [04:08:00 FF

Trig: Free Run
Atten: 30 dB

VBW 150 kHz*

#Avg Type: RMS
Avg|Hold: 1/1

Mkr1 1.910 038 GHz
-25.946 dBm

A
EPdEEIEEEN
0L

Span 20.00 MHz
#Sweep 1.000 s (784 pts)

STATUS

Auto

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.900000000 GHz

StopFreq
1.920000000 GHz

CF Step
2.000000 MHz
Man

Freq Offset
0 Hz
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.85. LTE Band Edge(NTNV)(Subtest:85, Channel:18650, Bandwidth:10,

Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1850 -15.27 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:08:19 FF

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.850 00 GHz
-15.267 dBm

I PO O A
[N I A
BN S
I\
I

Ref Offset 15.86 dB

10gBrdw Ref 30.00 dBm

I e i e A N I
IRV .
JE N N A Y U
e e
ﬂﬂﬂ------ﬂ

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.86. LTE Band Edge(NTNV)(Subtest:86, Channel:18650, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1850 -47.25 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:08:25 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 47247 dBr

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.87. LTE Band Edge(NTNV)(Subtest:87, Channel:18650, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1841.75 -26.6 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:08:30 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.841 75 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 196 601 dBrs

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

--llIm-Mﬂﬂllll

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.88. LTE Band Edge(NTNV)(Subtest:88, Channel:18650, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1850 -26.72 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:08:35 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

R ER Y]  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -26.718 dBm

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz
Man

SN -

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.89. LTE Band Edge(NTNV)(Subtest:89, Channel:18650, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1848.6 -32.34 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:08:42 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.848 60 GHz Auto Tune
Ref Offset 15.86 dB
10 gBrdw RZf 30.00 dBm 139 340 B

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.90. LTE Band Edge(NTNV)(Subtest:90, Channel:18650, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1849.75 -36.55 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:08:47 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 75 GHz Auto Tune
Ref Offset 15.86 dB
RZf 3(?.?)0 dBm 36.548 dBm

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.91. LTE Band Edge(NTNV)(Subtest:91, Channel:18650, Bandwidth:10,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1849.9 -28.64 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:08:52 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TR ERCE N  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -28.637 dBm

Trace 1

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

il
T
I
-
I I
T
o
—7
I
.

Freq Offset
0 Hz

EEEERNEEA

IIIEEHIIII

.
.
.
|
.
.
.
o
.
-

.
Center 1.85000 GHz Span 30.00 MHz

#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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\

WTD22D09182203W004_FCC Test Report 4G Band 2

1.92. LTE Band Edge(NTNV)(Subtest:92, Channel:18650, Bandwidth:10,

Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1850 -14.53 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:08:58 FF +

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.850 00 GHz
-14.531 dBm

I R I R
N I
--II---==

Ref Offset 15.86 dB

10gBrdw Ref 30.00 dBm

Center 1.85000 GHz

Span 30.00 MHz
#Res BW 100 kHz

#Sweep 1.000 s (601 pts)

STATUS

VEBW 300 kHz*

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.93. LTE Band Edge(NTNV)(Subtest:93, Channel:18650, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1850 -48.02 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 43,016 dBrs

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.94. LTE Band Edge(NTNV)(Subtest:94, Channel:18650, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1841.75 -27.24 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:00 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.841 75 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 57 935 dBr

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.95. LTE Band Edge(NTNV)(Subtest:95, Channel:18650, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1849.95 -28.12 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:14 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB
Auto Tune
Ref Offset 16.96 dB Mkr1 1.849 95 GHz
E%gBFdiv Ref 30.00 dBm -28.124 dBm

Trace 1P
CenterFreq

1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG

STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.96. LTE Band Edge(NTNV)(Subtest:96, Channel:18650, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1849.8 -32.27 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:19 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TR ERCE ]  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -32.273 dBm

Trace 1

Center Freq
1.850000000 GHz

- 1.835000000 GHz
I

StopFreq

I

3.000000 MHz

Freq Offset
0 Hz

-
I
I

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.97. LTE Band Edge(NTNV)(Subtest:97, Channel:18650, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1849.8 -36.79 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:25 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TRERCE ]  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -36.790 dBm

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.98. LTE Band Edge(NTNV)(Subtest:98, Channel:18650, Bandwidth:10,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 30 0.1 | RMS 1850 -29.33 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:30 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
RZf 3(?.?)0 dBm 29 325 dBm

Center Freq
1.850000000 GHz

StartFreq
1.835000000 GHz

StopFreq
1.865000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.99. LTE Band Edge(NTNV)(Subtest:99, Channel:19150, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1918.25 -32.24 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:09:38 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.918 25 GHz Auto Tune
-32.237 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.100. LTE Band Edge(NTNV)(Subtest:100, Channel:19150, Bandwidth:10,

Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910 -46.94 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:00:43 FF

PNO: Fast —»— T1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz
-46.945 dBm

A N N O O
=--III------

I /Y A s s s e
IR
---I-l- -

.
I I e e

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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